
POSI-TRACK  ™ 

 
ALL SEASON VEHICLES, INC. 
PO BOX 5160 
840 LILY LANE 
GRAND RAPIDS, MN 55744 

 

MODEL MD 70 
MODEL MD 70 TURBO 

PARTS MANUAL 

PART #0401-172 



TABLE OF CONTENTS

SEAT ASSEMBLY–------------------------------------------2
ROLLCAGE ASSEMBLY–--------------------------------------4
ENGINE COVER ASSEMBLY-----------------------------------6
BATTERY ASSEMBLY----------------------------------------8
MAIN CONSOLE ------------------------------------------10
AUXILIARY CONSOLE -------------------------------------12
TURBO ENGINE ASSEMBLY----------------------------------14
ENGINE ASSEMBLY----------------------------------------16
RESERVOIR ASSEMBLY-------------------------------------18
HYDRAULIC HOSES----------------------------------------20
CHASSIS ASSEMBLY-------–-------------------------------22
FUEL TANK ASSEMBLY----–--------------------------------24
AXLE ASSEMBLY------------------------------------------26
SUSPENSION (RIGHT SIDE)--------------------------------28
SUSPENSION (LEFT SIDE)---------------------------------30
WHEEL (0300-320)---------------------------------------32
WHEEL (0302-589)---------------------------------------34
HYDRAULIC SCHEMATIC------------------------------------36
ENGINE WIRING SCHEMATIC--------------------------------37
MAIN CONSOLE WIRING SCHEMATIC--------------------------38
AUX. CONSOLE WIRING SCHEMATIC--------------------------39
APPENDIX A: ATTACHMENTS & ACCESSORIES-----------------A-1

SERVICE ITEMS-------------------------------------------1

 OCTOBER 2001



SERVICE ITEMS

DESCRIPTION MANUFACTURER NUMBER ASV PART NO.

Diesel Engine Oil Filter Isuzu, 8-94428-9310 0301-349

Hydraulic Oil Filter Fairey Arlon TXW2-CC10 0302-854

Aux. Hyd. Oil Filter Fairey Arlon FA35-CC10 0302-853

Diesel Air Filter Donaldson P18-1052 0301-302

Diesel Fuel Filter Isuzu, 8-94143-4790 0301-348

Antifreeze (1 gal.) Permanent Type - Ethylene Glycol 0300-766

Engine Oil (1 qt.) Multi-Grade 10W-30 0300-767

Hydraulic Oil (5 gal.) AMOCO Rykon MV 0400-253

Grease (1 tube) Texaco 2346 EP 0300-769

Turbo Oil Filter 8-94430-983-0 0301-934

Turbo Fuel Filter 8-94369299-2 0301-935

Hi-Flo Hyd. Filter (5 1/2") Fairey Arlon FA57-CC10 0303-069

PAGE 1



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 2

  1  0302-097    2  ISOLATOR,FOOTREST
  2  0302-089    1  WLMT,FOOTREST
  3  0302-812    1  WLMT,BASE,JACK,SCREW
  4  8040-516    4  NUT,HEX,NYLOCK,3/8-24 UNF,ZN
  5  8040-426    4  NUT,HEX,NYLOCK,5/16-18 UNC,ZN
  6  8050-247    8  WASHER,WROUGHT,5/16,SAE,ZN
  7  0302-073    1  WLMT,BASE,SEAT
  8  0302-815    1  WLMT,SCREW (JACK)
  9  0302-848    1  WRENCH,JACK
 10  0302-077    1  SEAT,BLACK,907-18 W/ARM REST
 11  0302-382    2  PIN,LYNCH,5/16
 12  0300-459    1  BELT,SEAT
 13  8003-222    2  CAPSCREW,HH,3/8-24 UNFx1.0,GD2,ZN

SEAT ASSEMBLY



Page 3



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 4ROLLCAGE ASSEMBLY

  1  0302-406    1  WLMT,ROLLCAGE
  2  0300-671    2  FLOODLIGHT,REAR
  3  8002-406    8  CAPSCREW,HH,1/2-13 UNCx1.75,GD5,ZN
  4  8040-606    4  NUT,HEX,NYLOCK,1/2-13 UNC,ZN
  5  8051-332    4  WASHER,SPRING LOCK,1/2,ZN
  6  1042-017    1  WIRE,ELECTRICAL,PURPLE,14GA
  7  1043-004    1  LOOM,WIRE,1/4 ID
  8  0301-792    2  CLAMP,LOOM,1/2"
  9  0301-637    3  GROMMET (1840)
 10  0302-976    1  DECAL,PLATE,ROPS/FOPS
 11  0302-956    1  DECAL,OPERATOR TIPS
 12  0303-061    2  SHAFT, STOP, LOADER
 13  0303-085    2  KNOB, ADJUSTMENT



Page 5



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 6

  1  0301-345    1  HINGE
  2  8060-688    8  RIVET,BLIND,3/16 x .375 ABA
  3  0302-519    1  TRIM,DOOR
  4  8050-405    2  WASHER,WROUGHT,5/8,SAE,ZN
  5  0301-306    1  LATCH,COVER,ENGINE
  6  8061-648    2  RIVET,LARGE HEAD,3/16 x .575 ABA66L
  7  0300-743    1  PLATE,LATCH
  8  0302-117    1  COVER,ENGINE,REAR
  9  0302-112    2  BULB,HEADLIGHT,MODEL 800
 10  0302-111    4  RETAINER,BEZEL,HEADLIGHT,U-TYPE
 11  0302-109    2  HEADLIGHT,HALOGEN,MODEL 800
 12  0302-118    1  COVER,ENGINE,FRONT
 13  0302-110    2  BEZEL,HEADLIGHT,MODEL 800
 14  0302-573    1  DECAL,ASV,BLACK,2.25"
 15  8040-456   12  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 16  0302-781    2  HINGE,COVER,ENGINE
 17  0302-351    2  PLATE,BACKING,HINGE
 18  8003-132   12  CAPSCREW,HH,5/16-24 UNFx1.0,GD2,ZN
 19  0302-362    2  DECAL,POSI-TRACK,BLACK,3"
 20  0300-654    8  SCREW,MACHINE,10-32,PH HD,RECESSED
 21  0302-517    2  CHAIN,STOP,HOOD
 22  0302-518    2  TUBE,COVER,CHAIN
 23  8040-276    8  NUT,HEX,NYLOCK,10-32 UNF,ZN
 24  8050-157    8  WASHER,WROUGHT,3/16,STD,ZN
 25  0302-298    1  HARNESS,HEADLIGHT
 26  0302-042    2  LATCH,RUBBER T-HANDLE
 27  8013-130    4  CAPSCREW,HH,5/16-24 UNFx.75,NYLOCK
 28  8050-247   12  WASHER,WROUGHT,5/16,SAE,ZN
 29  0302-349    2  PLATE,BACKING,COUPLER
 30  0302-601    1  WLMT,INLET,FUEL
 31  0300-447    1  CAP,GAS
 32  0302-119    1  DOOR,ACCESS,COVER,REAR
 33  0301-416    1  DECAL,FUEL-ONLY,DIESEL
 34  0300-406    2  DECAL,FAN,HIGH-SPEED,DANGER
 35  0302-973    1  COVER,ENGINE,REAR,TURBO

ENGINE COVER ASSEMBLY



Page 7



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 8BATTERY ASSEMBLY

  1  0302-291    1  HOLDDOWN,BATTERY
  2  0300-548    1  CABLE,BATTERY,GROUND
  3  8004-139    1  CAPSCREW,HH,5/16-24 UNFx2.5,GD5,ZN
  4  8051-242    4  WASHER,SPRING LOCK,5/16,ZN
  5  8050-247    4  WASHER,WROUGHT,5/16,SAE,ZN
  6  0300-546    1  CABLE,GROUND,ENGINE
  7  0300-692    2  NUT,WING,1/4-20
  8  0302-548    2  PAD,BATTERY,.875 x 13"
  9  0301-659    1  BATTERY,12V,925 CCA
 10  0302-292    1  CABLE,BATTERY
 11  0302-293    1  COVER,CABLE,28.5"
 12  0301-083    2  PROTECTOR,POST,BATTERY
 13  8004-137    3  CAPSCREW,HH,5/16-24 UNFx2.0,GD5,ZN
 14  0302-655    1  WLMT,PAN,BATTERY
 15  8004-132    1  CAPSCREW,HH,5/16-24 UNFx1.0,GD5,ZN
 16  8040-456    1  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 17  8040-366    1  NUT,HEX,NYLOCK,1/4-20 UNC,ZN
 18  8050-222    1  WASHER,WROUGHT,1/4,STD,ZN



Page 9



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 10

  1  0302-196    1  COVER,CABLE,RS
  2  8050-262    7  WASHER,WROUGHT,5/16,STD,ZN
  3  8013-130    3  CAPSCREW,HH,5/16-24 UNFx.75,NYLOCK
  4  8004-132    4  CAPSCREW,HH,5/16-24 UNFx1.0,GD5,ZN
  5  0302-489    2  WLMT,MTG,COVER,CABLE
  6  0301-006   12  SCREW,TAPPING,#10x.63,PN HD,PHIL,BL
  7  0302-326    1  PANEL,ACCESS,CONTROL,MAIN
  8  0300-354    1  GAUGE,PRESSURE,OIL
  9  0300-353    1  GAUGE,TEMP,WATER
 10  0301-468    1  DECAL,SPEED,CONTROL,POWER
 11  0400-279    1  TACHOMETER,ELEC,DIESEL,W/AC
 12  0302-460    1  DECAL,LIGHT,OIL
 13  0300-355    1  LIGHT,INDICATOR,TEMP,OIL
 14  0302-721    1  PANEL,CONTROL,FORMED
 15  0302-339    1  CAPSCREW,HH,7/16-14 x 5 W/EXTRA THD
 16  0302-189    1  BRKT,MOUNTING,CABLE,W/FASTENERS
 17  0302-210    1  CABLE,CONTROL,LONG
 18  0302-211    1  CABLE,CONTROL,SHORT
 19  0302-720    1  CABLE,CONTROL,THROTTLE,75"
 20  0302-666    3  KNOB,LEVER,CONTROL
 21  0302-665    1  ASSY,LEVER,INSIDE
 22  0302-664    1  ASSY,LEVER,OUTSIDE
 23  0302-187    1  ASSY,LEVER,THROTTLE
 24  0302-604    1  NUT,LOCK,TOP,FLANGE,7/16-14,ZN
 25  8040-396    3  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
 26  0300-529    3  JOINT,BALL,CABLE,CONTROL
 27  0301-467    1  DECAL,RPM
 28  0302-306    1  BREATHER,RESERVOIR,OIL
 29  0301-110    2  CLAMP,HOSE,#8
 30  0302-520    1  HOSE,BREATHER,RESERVOIR
 31  0301-491    1  SCREW,SET,1/4-20 UNC x .5,SQ HD
 32  0302-722    1  WLMT,CONSOLE,MAIN
 33  8040-456    3  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 34  0302-297    1  HARNESS,CONSOLE,CONTROL
 35  0302-462    1  DECAL,PTO-AUXILIARY
 36  0300-656    4  WASHER,NYLON,3/8

MAIN CONSOLE



Page 11



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 12

  1  0400-258    1  COVER,DUST,MALE
  2  0400-259    1  COVER,DUST,FEMALE
  3  0400-129    1  COUPLER,QUICK,FEMALE,1/2
  4  0400-128    1  COUPLER,QUICK,MALE,1/2
  5  8004-132    3  CAPSCREW,HH,5/16-24 UNFx1.0,GD5,ZN
  6  0302-723    1  WLMT,CONSOLE,AUX
  7  0302-249    2  ADAPTER,PIPE,STREET L 90^ (8-8)
  8  8050-262    7  WASHER,WROUGHT,5/16,STD,ZN
  9  8040-456   12  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 10  8002-230    2  CAPSCREW,HH,3/8-16 UNCx2.75,GD5,ZN
 11  0302-243    2  ADAPTER,PIPE TO FLARE 90^ (8-8)
 12  0300-301    3  ADAPTER,O-RING TO FLARE 90^ (8-8)
 13  0302-775    1  VALVE,3-SPOOL,DANFOSS
 14  0400-161    1  KNOB,HANDLE,HYDRAULICS
 15  0302-805    1  LEVER,AUX
 16  8051-152    1  WASHER,SPRING LOCK,#10,ZN
 17  8006-216    1  CAPSCREW,SOC HD,10-32 UNFx.625,BL
 18  0302-804    1  KIT,BLOCK,LEVER
 19  8006-316    4  CAPSCREW,SOC HD,1/4-28 UNFx.625,BL
 20  8051-212    4  WASHER,SPRING LOCK,1/4,ZN
 21  0302-794    1  WLMT,ANCHOR
 22  0302-800    3  END,ROD
 23  0302-806    1  WLMT,LEVER,JOYSTICK
 24  0302-546    1  KNOB,PLASTIC,1-7/8 DIA,1/2-13 UNC
 25  0302-801    3  NUT,LOCK,1/4-28 UNF
 26  0302-802    3  SPACER,END,ROD
 27  0302-798    2  CAPSCREW,TURNED
 28  0302-803    1  STUD,ACTUATOR
 29  0301-397    1  ADAPTER,O-RING TO FLARE 90^ (10-8)
 30  0300-288    2  ADAPTER,O-RING TO FLARE (8-8)
 31  0302-785    1  ADAPTER,ADJ O-RING TO MJIC90^ (8-8)
 32  0300-291    1  ADAPTER,O-RING TO FLARE (10-8)
 33  8040-486    2  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 34  8042-512    1  NUT,HEX,3/8-24 UNF,ZN
 35  0300-409    1  DECAL,CAUTION,START-UP,ENGINE
 36  0301-369    1  DECAL,IGNITION,DIESEL
 37  0301-154    1  SWITCH,SINGLE-CIRCUIT
 38  0301-368    1  INDICATOR,GLOW PLUG
 39  0301-367    1  SWITCH,IGNITION,DIESEL
 40  0302-296    1  HARNESS,CONSOLE,AUXILIARY

 41  0302-725    1  WLMT,PANEL,ACCESS
 42  0301-809   12  SCREW,MACH,#10 x 3/4,PH,EXT SEMS,ZN
 43  0302-489    2  WLMT,MTG,COVER,CABLE
 44  8013-130    2  CAPSCREW,HH,5/16-24 UNFx.75,NYLOCK
 45  0300-350    1  GAUGE,FUEL
 46  0300-352    1  GAUGE,AMPMETER
 47  0301-158    1  KNOB,SWITCH,LIGHT
 48  0302-726    1  PANEL,AUX,FORMED
 49  0302-195    1  COVER,CABLE,LS
 50  0400-529    1  BLANK, KEY (UNCUT)
 51  0301-721    1  SWITCH, IGNITION, TURBO

AUXILIARY CONSOLE



Page 13



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 14TURBO ENGINE ASSEMBLY

  1  8003-413    4  CAPSCREW,HH,1/2-20 UNFx3.5,GD2,ZN
  2  0302-667    1  BRKT,TORQUE,ENGINE
  3  0300-458    4  MOUNT,ENGINE,REAR
  4  8050-347    2  WASHER,WROUGHT,1/2,STD,ZN
  5  8040-636    4  NUT,HEX,NYLOCK,1/2-20 UNF,ZN
  6  0302-807    2  SPACER,CLAMP,AIRCLEANER
  7  8002-051    2  CAPSCREW,HH,1/4-20 UNCx3.0,GD5,ZN
  8  8042-362    2  NUT,HEX,1/4-20 UNC,ZN
  9  0302-967    1  HOSE,INTAKE,AIR,TURBO,2.25 X 27
 10  0302-989    1  TUBE,INTAKE,FILTER
 11  0301-719    1  ALTERNATOR,35A,HITACHI,DIESEL
 12  8040-486    6  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 13  8002-222    8  CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
 14  0302-262    1  WLMT,PLATE,ENGINE
 15  0302-041    1  ASSY,SHAFT,DRIVE
 16  0301-303    2  CLAMP,CLEANER,AIR
 17  0301-460    1  STARTER,ISUZU,4JB1
 18  0301-389    4  CAPSCREW,HH,M10 x 1.50 x 30,ZN
 19  8051-272   10  WASHER,SPRING LOCK,3/8,ZN
 20  8040-456    7  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 21  8003-132    4  CAPSCREW,HH,5/16-24 UNFx1.0,GD2,ZN
 22  8050-247    6  WASHER,WROUGHT,5/16,SAE,ZN
 23  0301-300    1  ASSY,CLEANER,AIR,DIESEL
 24  0302-990    1  HOSE,INTAKE,FILTER
 25  0302-949    1  BRKT,HEATER,SOFTPLUG
 26  0300-686    3  CLAMP,HOSE,2.0,#32
 27  0301-487    3  WASHER,.656 ID x 2.0 OD x 3/16
 28  0301-652    1  COVER,WIRE,.5 DIA x 36"
 29  0302-875    1  PRECLEANER,AIR
 30  0302-549    1  TUBE,INTAKE,AIR
 31  0302-403    1  CLAMP,MUFFLER,2 1/2
 32  0301-302    1  FILTER,ELEMENT,DIESEL-AIR
 33  0302-975    1  HOSE,INTAKE,TURBO,SHORT
 34  0302-988    1  TUBE,INTAKE,TURBO
 35  0302-669    1  WLMT,PLATE,DRIVE
 36  0301-935    1  FILTER,FUEL,TURBO
 37  0300-462    1  UNIT,SENDING,TEMP,WATER
 38  0302-503    1  HOSE,RADIATOR,UPPER
 39  0302-530    1  SPACER,FAN
 40  0302-083    1  FAN,18" x 10 BLADE x 45^

 41  0301-785    4  CAPSCREW,HH,M8 x 1.25 x 50mm,ZN
 42  0301-731    4  CLAMP,HOSE,GRIP,WIRE
 43  0302-974    1  WLMT,MUFFLER,TURBO
 44  0302-295    1  HARNESS,WIRE,ENGINE
 45  0302-970    1  ASSY,ENGINE,TURBO
 46  0302-934    1  GASKET,EXHAUST,TURBO
 47  0302-633    4  NUT,HEX,BRASS,3/8-24
 48  0302-668    1  HOSE,RADIATOR,LOWER
 49  0301-383    2  SPACER,MOUNT,FRONT
 50  0301-934    1  FILTER,OIL,TURBO
 51  0300-461    1  SENDING UNIT,OIL PRESSURE,ENGINE
 52  0301-311    1  HEATER,ENGINE,ISUZU
 53  8005-706    1  CAPSCREW,SOC HD,3/8-16 UNCx1.75
 54  0302-649    4  CLAMP,HOSE,#40
 55  0301-425    1  BELT,ALTERNATOR,ISUZU



Page 15



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 16ENGINE ASSEMBLY

 41  0301-785    4  CAPSCREW,HH,M8 x 1.25 x 50mm,ZN
 42  0301-731    4  CLAMP,HOSE,GRIP,WIRE
 43  0302-136    1  MUFFLER,POSI-TRACK
 44  0300-263    1  CLAMP,MUFFLER,2"
 45  0303-001    1  FLANGE,EXHAUST
 46  0302-387    1  GASKET,EXHAUST
 47  0302-633    4  NUT,HEX,BRASS,3/8-24
 48  0302-668    1  HOSE,RADIATOR,LOWER
 49  0301-383    2  SPACER,MOUNT,FRONT
 50  1069-025    1  ADAPTER,PIPE,STREET L,1/8" NPT
 51  0300-461    1  SENDING UNIT,OIL PRESSURE,ENGINE
 52  0301-349    1  FILTER,OIL,DIESEL
 53  0301-298    1  ENGINE,ISUZU,2.8L
 54  0302-295    1  HARNESS,WIRE,ENGINE
 55  0302-669    1  WLMT,PLATE,DRIVE
 56  8002-222    8  CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
 57  8040-486    6  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 58  0301-719    1  ALTERNATOR,35A,HITACHI,DIESEL
 59  8004-229    2  CAPSCREW,HH,3/8-24 UNFx2.5,GD5,ZN
 60  8050-262    2  WASHER,WROUGHT,5/16,STD,ZN
 61  0302-807    1  SPACER,CLAMP,AIRCLEANER
 62  8002-051    1  CAPSCREW,HH,1/4-20 UNCx3.0,GD5,ZN
 63  8042-362    2  NUT,HEX,1/4-20 UNC,ZN
 64  8005-706    1  CAPSCREW,SOC HD,3/8-16 UNCx1.75
 65  0302-899    1  TUBE,EXHAUST,TAPERED
 66  0301-285    1  GASKET,EXHAUST,DIESEL
 67  0401-208    1  KIT,MUFFLER
 68  0302-953    1  WLMT,MUFFLER,SPARK ARRESTOR
 69  0301-425    1  BELT,ALTERNATOR,ISUZU

  1  8003-413    4  CAPSCREW,HH,1/2-20 UNFx3.5,GD2,ZN
  2  0302-667    1  BRKT,TORQUE,ENGINE
  3  0300-458    4  MOUNT,ENGINE,REAR
  4  8050-347    2  WASHER,WROUGHT,1/2,STD,ZN
  5  8040-636    4  NUT,HEX,NYLOCK,1/2-20 UNF,ZN
  6  8040-396    4  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
  7  0301-316    1  SOLENOID,STOP,FUEL
  8  8003-040    3  CAPSCREW,HH,1/4-28 UNFx.75,GD2,ZN
  9  0300-990    1  SPACER,ROD,LINKAGE
 10  8042-392    2  NUT,HEX,1/4-28 UNF,ZN
 11  0301-318    1  ROD,ACTUATOR,SOLENOID
 12  0300-529    2  JOINT,BALL,CABLE,CONTROL
 13  0301-616    1  PLATE,STOP,FUEL
 14  0302-262    1  WLMT,PLATE,ENGINE
 15  0302-041    1  ASSY,SHAFT,DRIVE
 16  0301-303    2  CLAMP,CLEANER,AIR
 17  0301-460    1  STARTER,ISUZU,4JB1
 18  0301-389    4  CAPSCREW,HH,M10 x 1.50 x 30,ZN
 19  8051-272   14  WASHER,SPRING LOCK,3/8,ZN
 20  8040-456    7  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 21  8003-132    4  CAPSCREW,HH,5/16-24 UNFx1.0,GD2,ZN
 22  8050-247    6  WASHER,WROUGHT,5/16,SAE,ZN
 23  0301-300    1  ASSY,CLEANER,AIR,DIESEL
 24  0302-663    1  HOSE,INTAKE,SPACER
 25  0302-640    1  WLMT,ELBOW
 26  0300-686    3  CLAMP,HOSE,2.0,#32
 27  0301-487    3  WASHER,.656 ID x 2.0 OD x 3/16
 28  0302-397    1  HOSE,INTAKE,CLEANER,AIR
 29  0302-875    1  PRECLEANER,AIR
 30  0302-549    1  TUBE,INTAKE,AIR
 31  0302-403    2  CLAMP,MUFFLER,2 1/2
 32  0301-302    1  FILTER,ELEMENT,DIESEL-AIR
 33  0301-384    1  GASKET,FLANGE,INTAKE
 34  0302-197    1  WLMT,W/FLANGE,INTAKE
 35  0301-388    2  CAPSCREW,HH,M10 x 1.25 x 30
 36  0301-348    1  FILTER,FUEL,DIESEL
 37  0300-462    1  UNIT,SENDING,TEMP,WATER
 38  0302-503    1  HOSE,RADIATOR,UPPER
 39  0302-530    1  SPACER,FAN
 40  0302-083    1  FAN,18" x 10 BLADE x 45^



Page 17



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 18RESERVOIR ASSEMBLY

  1     8002-406      4   CAPSCREW,HH,1/2-13 UNCx1.75,GD5,ZN
  2     0301-393      8   WASHER,SEAL,1/2"
  3     0303-044      1   GASKET,STEEL,PTO
  4     0303-045      1   O-RING,3.25 ID x .125
  5     0300-493      1   ADAPTER,O-RING TO FLARE (4-4)
  6     0302-672      6   WLMT,NUT,LOCK
  7     0300-294      3   ADAPTER,O-RING TO FLARE 90^ (12-12)
  8     0302-466      2   MAGNET,RESERVOIR
  9     0300-290      1   ADAPTER,O-RING TO FLARE (12-12)
 10     0303-021      1   MOTOR,PTO,DAN FOSS
 11     0302-152      1   MANIFOLD,HYD,FILTER
 12     0302-248      1   ADAPTER,O-RING TO FLARE (20-12)
 13     0302-247      1   ADAPTER,O-RING TO FLARE (20-20)
 14     0302-569      1   PUMP,WEBSTER,TANDEM
 15     0302-155      1   TUBE,HYD,PRESSURE,VALVE BANK
 16     0300-190      1   SCREEN,SUCTION
 17     0302-252      2   ADAPTER,BULKHEAD (5-5)
 18     0300-289      4   ADAPTER,O-RING TO FLARE (16-12)
 19     0302-511      1   BRKT,TAIL,TRANSMISSION
 20     8001-404      1   CAPSCREW,HH,1/2-13 UNCx1.25,GD2,ZN
 21     8051-332      1   WASHER,SPRING LOCK,1/2,ZN
 22     8040-486      9   NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 23     8002-222      8   CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
 24     8002-409      2   CAPSCREW,HH,1/2-13 UNCx2.5,GD5,ZN
 25     0302-153      2   TUBE,HYDRAULIC,LOOP,DRIVE,LEFT
 26     0302-209      2   ARM,CONTROL
 27     0302-864      2   CAPSCREW,FL HD,SOC,1/4-20UNCx.625BL
 28     8051-212      4   WASHER,SPRING LOCK,1/4,ZN
 29     8005-520      4   CAPSCREW,SOC HD,1/4-20 UNCx.75,BL
 30     0302-204      1   WLMT,PLATE,PIVOT
 31     0302-206      1   WLMT,ARM,PIVOT
 32     0300-529      4   JOINT,BALL,CABLE,CONTROL
 33     8042-392      6   NUT,HEX,1/4-28 UNF,ZN
 34     0301-318      1   ROD,ACTUATOR,SOLENOID
 35     0302-534      2   NUT,COUPLER,1/4-28 UNF x 7/8
 36     8040-516      1  NUT,HEX,NYLOCK,3/8-24 UNF,ZN
 37     0302-446      1  LINK,CONTROL,1/4-28 x 7.75
 38     8040-396      4  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
 39     0302-325      2  WASHER,NYLON,1.310 x .645 x .120
 40     0302-323      1  GASKET,TRANSMISSION
 41     8002-407      2  CAPSCREW,HH,1/2-13 UNCx2.0,GD5,ZN
 42     0305-222      1  ADAPTER,TEE,12MJ-12FJX-12MJ
 43     0302-240      1  ADAPTER,FLARE TO PIPE (12-12)
 44     0300-296      1  ADAPTER,ADJUSTABLE T (12-12)
 45     0300-287      2  ADAPTER,O-RING TO FLARE (10-12)
 46     0302-250      2  ADAPTER,FLARE TO PIPE (8-8)
 47     0302-718      4  HOSE,MED PRESS,1 WIRE,16"
 48     0302-445      1  EXTENSION,CABLE,1/4-28 x 2.75

 49     0302-154      2  TUBE,HYDRAULIC,LOOP,DRIVE,RIGHT
 50     0302-398      4  WASHER,ADAPTER,1.44 x 1.17 x .065
 51     0302-399      4  O-RING,.100 x 1.125 x .925
 52     0302-402      4  NUT,JAM,1 1/16-12
 53     0302-568      1  VALVE,DIRECTIONAL,PRINCE
 54     0302-324      1  GASKET,VALVE
 55     0302-673      1  ASSY,LEVER,CONTROL,PTO
 56     0302-151      1  TUBE,HYD,FILTERLINE
 57     0302-148      1  TUBE,HYD,PRESSURE,3-WAY VALVE
 58     0302-754      1  TUBE,RETURN,AUX
 59     0303-083      1  TUBE,DRAIN,CASE
 60     0303-056      1  BRKT,SUPPORT,MOTOR,PTO
 61     0303-031      1  TUBE,HYD,PRESSURE,3-WAY
 62     0300-297      2  ADAPTER,O-RING TO FLARE 90^ (16-12)
 63     0302-145      1  TRANSMISSION,W/B-PAD (3045# RELIEF)
 64     0300-298      1  ADAPTER,O-RING TO FLARE 90^ (20-20)
 65     8040-606      2  NUT,HEX,NYLOCK,1/2-13 UNC,ZN
 66     0302-755      1  TUBE,PRESSURE,AUX
 67     0302-688      1  TUBE,DIVERTER
 68     0300-291      3  ADAPTER,O-RING TO FLARE (10-8)
 69     0301-829      1  ADAPTER,TEE,8MJ-8FJX-8MJ
 70     0302-877      1  WLMT,BRKT,RELIEF
 71     0300-266      1  VALVE,RELIEF,LOOP
 72     0302-879      1  ADAPTER,12MB-8MJ (12-8)
 73     0300-301      2  ADAPTER,O-RING TO FLARE 90^ (8-8)
 74     0303-030      1  TUBE,HYD,PRESSURE,PTO
 75     0303-042      1  HOSE,PRESSURE,2000 PSI,33"
 76     8004-137      2  CAPSCREW,HH,5/16-24 UNFx2.0,GD5,ZN
 77     8040-456      2  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 78     0401-031      1  KIT,VALVE,CHARGE RELIEF
 79     0303-067      1  ADAPTER,TEE,5MJ-5FJX-5MJ
 80     0303-043      1  HOSE,PRESSURE,2000 PSI,20"
 81     0016-009      1  ADAPTER,TEE,6MJ-6FJX-6MJ
 82     0303-066      1  ADAPTER,12FJ-6MJ
 83     0303-032      1  TUBE,DUMP,HYD
 84     0303-041      1  HOSE,PRESSURE,2000 PSI,33"
 85     0303-029      1  STRAINER,SUCTION,HYD



Page 19



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 20HYDRAULIC HOSES

  1  0302-234    2  HOSE,PRESSURE,1 WIRE,3000 PSI
  2  0302-719    1  HOSE,PRESSURE,1 WIRE,3000 PSI,49"
  3  0302-231    1  HOSE,PRESSURE,1 WIRE,3000 PSI
  4  0302-251    1  ADAPTER,BULKHEAD (12-12)
  5  0302-235    2  HOSE,PRESSURE,1 WIRE,3000 PSI
  6  0302-244    4  ADAPTER,FLARE TO PIPE 45^ (8-8)
  7  0400-129    4  COUPLER,QUICK,FEMALE,1/2
  8  0400-258    4  COVER,DUST,MALE
  9  0302-233    1  HOSE,PRESSURE,1 WIRE,1250 PSI
 10  0300-189    1  SENDING UNIT,TEMP,OIL
 11  0302-727    1  ADAPTER,FLARE TO PIPE,12-16-1/4NPT
 12  0302-246    1  ADAPTER,FLARE TO PIPE 90^ (12-16)
 13  0300-290    1  ADAPTER,O-RING TO FLARE (12-12)
 14  0302-642    1  ADAPTER,O-RING TO FLARE,90^(12-12)
 15  0302-230    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 16  0300-297    1  ADAPTER,O-RING TO FLARE 90^ (16-12)
 17  0302-228    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 18  0300-289    1  ADAPTER,O-RING TO FLARE (16-12)
 19  0302-689    1  HOSE,PRESSURE,1 WIRE,1250 PSI
 20  0302-229    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 21  0302-444    1  ADAPTER,TEE,PIPE TO FLARE(12-12-12)
 22  0302-246    2  ADAPTER,FLARE TO PIPE 90^ (12-16)
 23  0302-740    1  HOSE,PRESSURE,2 WIRE,3000 PSI
 24  0302-739    1  HOSE,PRESSURE,2 WIRE,3000 PSI
 25  0302-748    2  COUPLER,FEMALE,3/4
 26  0302-737    2  COVER,DUST,MALE,3/4



Page 21



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 22CHASSIS ASSEMBLY

  1  0302-253    1  PLUG,PIPE,1" NPT
  2  0302-135    1  STRAINER,FILLER
  3  0302-133    1  CAP,FILLER
  4  0302-492    1  SEAL,OIL,RESERVOIR
  5  0302-132    1  COVER,RESERVOIR
  6  8051-242   30  WASHER,SPRING LOCK,5/16,ZN
  7  8013-130   28  CAPSCREW,HH,5/16-24 UNFx.75,NYLOCK
  8  8051-332    5  WASHER,SPRING LOCK,1/2,ZN
  9  8002-413   12  CAPSCREW,HH,1/2-13 UNCx3.5,GD5,ZN
 10  0302-386    2  WLMT,TOWER,LOADER
 11  0302-539    1  WLMT,CHASSIS,DIESEL-TURBO
 12  0300-617    1  FILTER,REMOTE
 13  0302-854    1  FILTER,CARTRIDGE
 14  8003-145    2  CAPSCREW,HH,5/16-24 UNFx4.5,GD2,ZN
 15  0300-618    2  SPACER,FILTER
 16  0302-037    1  EXCHANGER,HEAT,OIL
 17  0302-038    1  RADIATOR,W/DRAIN PETCOCK
 18  0302-674    1  CAP,RADIATOR
 19  0302-675    1  HOSE,OVERFLOW,RADIATOR
 20  0302-485    1  WLMT,CAP,RADIATOR-OIL COOLER
 21  0302-143    1  HEAD,FILTER,ZINGA
 22  0302-853    1  ELEMENT,FILTER,SPIN-ON
 23  0302-516    1  SCREEN,RADIATOR,POSI-TRACK
 24  0302-758    2  TRACK,QUIMPEX
 25  0302-609    1  PAD,SKID (MASKED ADHESIVE BACK)
 26  8040-456    6  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 27  8040-606    8  NUT,HEX,NYLOCK,1/2-13 UNC,ZN
 28  0302-103    1  SHROUD,FAN,POSI-TRACK
 29  0302-478    1  COVER,SHAFT,DRIVE
 30  0302-494    2  SEAL,SHROUD,FAN
 31  8004-130    2  CAPSCREW,HH,5/16-24 UNFx.75,GD5,ZN
 32  8050-262    4  WASHER,WROUGHT,5/16,STD,ZN
 33  8004-134    2  CAPSCREW,HH,5/16-24 UNFx1.25,GD5,ZN
 34  0302-961    1  WLMT,BRKT,HYD OIL FILTER
 35  8004-144    2  CAPSCREW,HH,5/16-24 UNFx4.0,GD5,ZN
 36  0302-954    2  DECAL,MAINTENANCE
 37  0302-955    2  DECAL,WARNING,SIDESCREEN



Page 23



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 24

  1  0302-014    1  TANK,FUEL
  2  0301-375    1  WEIGHT,IN-TANK
  3  0301-376    1  HOSE,IN-TANK,12"
  4  0301-377    1  ADAPTER,3/8 NPT (DUAL HOSE)
  5  0300-732    4  CLAMP,HOSE,#4
  6  0302-357    1  HOSE,FUEL,SUPPLY
  7  0302-358    1  HOSE,FUEL,RETURN
  8  0301-374    1  ADAPTER,3/8 NPT,3/8 HOSE
  9  0301-103    1  PLUG,3/8-18 NPT,SOCKET HD
 10  0302-355    1  ADAPTER,PIPE STREET L 90^ (6-6)
 11  0302-354    2  ADAPTER,PIPE TO HOSE (6-8)
 12  0301-125    2  CLAMP,HOSE,#6
 13  0302-359    1  HOSE,VENT,FUEL
 14  0300-686    2  CLAMP,HOSE,2.0,#32
 15  0302-360    1  HOSE,FILLER,FUEL
 16  0300-733    1  GASKET,SENDING UNIT
 17  0302-670    1  SENDING UNIT,FUEL
 18  0302-353    1  WIRE,GROUND,TANK,FUEL
 19  0300-734    5  SCREW,INSULATED

FUEL TANK ASSEMBLY



Page 25



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 26

  1  0302-065    1  WLMT,FRAME,SUSPENSION
  2  0301-574    6  SEAL
  3  0301-570    6  BEARING,CONE,1.75
  4  0301-571    6  CUP,BEARING
  5  0301-423    2  HUB,FRAME
  6  0301-573    6  CUP,BEARING
  7  0301-572    6  BEARING,CONE,1.25
  8  0301-576    6  WASHER,SPINDLE
  9  0301-575    6  NUT,CASTLE,1.0-14 UNC
 10  0301-577    6  PIN,COTTER,5/32 x 1 3/4
 11  0301-578    6  CAP,DUST,2.448 (24400)
 12  8002-415    6  CAPSCREW,HH,1/2-13 UNCx4.5,GD5,ZN
 13  0302-433    6  SPACER,MTG,SUSPENSION
 14  8041-606    6  NUT,HEX,NYLOCK,1/2-13 UNC,THIN,ZN

AXLE ASSEMBLY



Page 27



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 28SUSPENSION (RIGHT SIDE)

  1     0302-915      2   RING,SPROCKET,FORMED
  2     8012-222      7   CAPSCREW,HH,3/8-16 UNCx1.0,NYLOCK
  3     8050-347      6   WASHER,WROUGHT,1/2,STD,ZN
  4     0302-849      1   WLMT,MOUNT,BEARING
  5     0302-836      1   SLEEVE,SEAL
  6     8040-606     12   NUT,HEX,NYLOCK,1/2-13 UNC,ZN
  7     0302-711      1   GASKET,MOTOR,DANFOSS
  8     0303-118      1   WELDMENT,PACK,BEARING,RH
  9     0303-117      1   MOTOR,VIS-30,EATON
 10     0305-025      1   ADAPTER,4MJ-4MP
 11     0302-238      1   HOSE,PRESSURE,1 WIRE,3000 PSI
 12     0302-236      1   HOSE,PRESSURE,4 WIRE,4000 PSI,39.5"
 13     0300-290      1   ADAPTER,O-RING TO FLARE (12-12)
 14     0302-752      1   O-RING,BUNA,.100 x 5.0
 15     8002-420      1   CAPSCREW,HH.1/2-13 UNCx7.50,GD5,ZN
 16     8040-786      2   NUT,HEX,NYLOCK,3/4-10 UNC,ZN
 17     8050-436      8   WASHER,WROUGHT,3/4,STD,ZN
 18     0300-220      4   WHEEL,10"
 19     0302-845      1   WLMT,CARRIAGE,FRONT,RH
 20     8002-694      2   CAPSCREW,HH,3/4-10 UNCx18.0,GD5,ZN
 21     0302-589     10   ASSY,WHEEL,10"
 22     8004-226     30   CAPSCREW,HH,3/8-24 UNFx1.75,GD5,ZN
 23     0302-902      1   WLMT,CLAMP,CTR,RH
 24     8040-516    123   NUT,HEX,NYLOCK,3/8-24 UNF,ZN
 25     8004-225     93   CAPSCREW,HH,3/8-24 UNFx1.5,GD5,ZN
 26     0302-888      1   WLMT,EQUALIZER
 27     0302-410      1   WLMT,CARRIAGE,REAR,RH
 28     8041-800      2   NUT,HEX,NYLOCK,1.5-12 UNC,THIN,ZN
 29     8051-500      2   WASHER,SPRING LOCK,1 1/2,ZN
 30     0302-456      1   AXLE,TENSIONER
 31     0302-036      3   PLATE,HUB,CENTER
 32     0302-054      3   WHEEL,14"
 33     0302-499      2   WLMT,HUB,OUTSIDE
 34     0302-452      1   WLMT,HUB,CENTER
 35     0303-023      2   ASSY,BEARING,1.5
 36     0302-467      2   WLMT,TENSIONER
 37     8002-407      4   CAPSCREW,HH,1/2-13 UNCx2.0,GD5,ZN
 38     8002-413      2   CAPSCREW,HH,1/2-13 UNCx3.5,GD5,ZN
 39     8004-499      4   CAPSCREW,HH,9/16-18 UNFx2.50,GD5,ZN
 40     0302-712      1   HOSE,PRESSURE,4 WIRE,4000 PSI,39.5"
 41     0302-828      1   SPROCKET,D100B9,W/1.50 SPLINE
 42     0302-690      1   SEAL,CORD,CHAINCASE
 43     0302-611      1   COVER,CHAIN,MACH,RS
 44     1069-030      1   PIPE PLUG,SOC HD,3/4" NPT
 45     8005-677      3   CAPSCREW,SOC HD,3/8-16 UNCx2.0,ZN
 46     8051-272    128   WASHER,LOCK,SPRING,3/8
 47     0302-827      1   SPROCKET,D100B20 W/2.0 SPLINE
 48     0302-884      1   CHAIN,100 - 2 x 34 LINKS

 49     0302-824     1    RING,RETAINER,BEARING
 50     0302-897     1    WLMT,SPROCKET,CONED
 51     0302-886     1    ADAPTER,TAPERED,2.0"
 52     0302-885     1    BEARING,ROLLER,SPHER
 53     0302-883     1    SEAL,2.375 x 3.256 x .438V
 54     0302-932     2    ADAPTER,FLARE TO PIPE 90^ (4-4)
 55     0302-947     1    HOSE,PRESSURE,2000 PSI,34"
 56     0302-946     1    HOSE,PRESSURE,2000 PSI,39.5"
 57     0302-695     1    RAIL,SHORT,MACHINED
 58     0302-696     1    RAIL,LONG,MACHINED
 59     8002-404     8    CAPSCREW,HH,1/2-13 UNCx1.25,GD5,ZN
 60     8051-332     8    WASHER,SPRING LOCK,1/2,ZN
 61     0302-642     1    ADAPTER,O-RING TO FLARE 90^ (12-12)
 62     0300-980     2    WASHER,1.447 x .406 x .125
 63     0303-142     1    SPACER,SPROCKET
 64     0302-920     2    U-BOLT,5/16 x 2.75 CTR x 3.94LG,ZN
 65     0302-906     1    SEAL,EXCLUDER
 66     0302-374    12    CAPSCREW,HH,1/2-13 UNC x 12.438
 67     0302-635    24    TOOTH,DRIVE,SPROCKET
 68     0302-765    24    SLEEVE,OUTER,TOOTH,SPROCKET
 69     0302-659     1    CYLINDER,2.0 x 1.5 TR
 70     0301-644    12    NUT,TOP LOCK,STL,1/2-13 UNC,ZN
 71     0302-500     2    ASSY,WHEEL,OUTSIDE,14"
 72     0302-463     1    ASSY,WHEEL,CENTER,14"
 73     0302-771     1    ADAPTER,PIPE TO FLARE 90^ (2-4)
 74     0302-914     1    CAPSCREW,HH,1/2-13UNCx2.25,FLTHD,ZN
 75     8042-602     1    NUT,HEX,1/2-13 UNC,ZN
 76     8040-696     8    NUT,HEX,NYLOCK,9/16-18 UNF,ZN
 77     8002-417     1    CAPSCREW,HH,1/2-13 UNCx5.50,GD5,ZN
 78     0302-855     1    BEARING,FLANGED,PILOTED,2"
 79     8002-409     4    CAPSCREW,HH,1/2-13 UNCx2.5,GD5,ZN
 80     0302-916     1    HOSE,PRESSURE,2000 PSI,26"
 81     0303-171     8    WASHER,TRIMMED
 82     0303-120     1    PACK,BEARING
 83     0303-121     1    KIT,RETAINER
 84     8006-771     4    CAPSCREW,SOC,HD,9/16-18 UNF x 3.0
 85     0302-904     1    SLIDE,PLASTIC
 86     8002-225     1    CAPSCREW,HH,3/8-16 UNCx1.5,GR5,ZN



Page 29



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 30

  1      0302-915      2   RING,SPROCKET,FORMED
  2      8012-222      7   CAPSCREW,HH,3/8-16 UNCx1.0,NYLOCK
  3      8050-347      6   WASHER,WROUGHT,1/2,STD,ZN
  4      0302-849      1   WLMT,MOUNT,BEARING
  5      0302-836      1   SLEEVE,SEAL
  6      8040-606     12   NUT,HEX,NYLOCK,1/2-13 UNC,ZN
  7      0302-711      1   GASKET,MOTOR,DANFOSS
  8      0303-119      1   WELDMENT,PACK,BEARING,LH
  9      0303-117      1   MOTOR,VIS-30,EATON
 10      0305-025      1   ADAPTER,4MJ-4MP
 11      0302-239      1   HOSE,PRESSURE,1 WIRE,3000 PSI
 12      0302-237      1   HOSE,PRESSURE,4 WIRE,4000 PSI,39.5"
 13      0300-290      1   ADAPTER,O-RING TO FLARE (12-12)
 14      0302-752      1   O-RING,BUNA,.100 x 5.0
 15      8002-420      1   CAPSCREW,HH.1/2-13 UNCx7.50,GD5,ZN
 16      8040-786      2   NUT,HEX,NYLOCK,3/4-10 UNC,ZN
 17      8050-436      8   WASHER,WROUGHT,3/4,STD,ZN
 18      0300-220      4   WHEEL,10"
 19      0302-844      1   WLMT,CARRIAGE,FRONT,LH
 20      8002-694      2   CAPSCREW,HH,3/4-10 UNCx18.0,GD5,ZN
 21      0302-589     10   ASSY,WHEEL,10"
 22      8004-226     30   CAPSCREW,HH,3/8-24 UNFx1.75,GD5,ZN
 23      0302-858      1   WLMT,CLAMP,CTR,LH
 24      8040-516    123   NUT,HEX,NYLOCK,3/8-24 UNF,ZN
 25      8004-225     93   CAPSCREW,HH,3/8-24 UNFx1.5,GD5,ZN
 26      0302-888      1   WLMT,EQUALIZER
 27      0302-419      1   WLMT,CARRIAGE,REAR,LH
 28      8041-800      2   NUT,HEX,NYLOCK,1.5-12 UNC,THIN,ZN
 29      8051-500      2   WASHER,SPRING LOCK,1 1/2,ZN
 30      0302-456      1   AXLE,TENSIONER
 31      0302-036      3   PLATE,HUB,CENTER
 32      0302-054      3   WHEEL,14"
 33      0302-499      2   WLMT,HUB,OUTSIDE
 34      0302-452      1   WLMT,HUB,CENTER
 35      0303-023      2   ASSY,BEARING,1.5
 36      0302-467      2   WLMT,TENSIONER
 37      8002-407      4   CAPSCREW,HH,1/2-13 UNCx2.0,GD5,ZN
 38      8002-413      2   CAPSCREW,HH,1/2-13 UNCx3.5,GD5,ZN
 39      8004-499      4   CAPSCREW,HH,9/16-18 UNFx2.50,GD5,ZN
 40      0302-712      1   HOSE,PRESSURE,4 WIRE,4000 PSI,39.5"

SUSPENSION (LEFT SIDE)

 41      0302-828      1   SPROCKET,D100B9,W/1.50 SPLINE
 42      0302-690      1   SEAL,CORD,CHAINCASE
 43      0302-610      1   COVER,CHAIN,MACH,LS
 44      1069-030      1   PIPE PLUG,SOC HD,3/4" NPT
 45      8005-677      3   CAPSCREW,SOC HD,3/8-16 UNCx2.0,ZN
 46      8051-272    128   WASHER,SPRING LOCK,3/8,ZN
 47      0302-827      1   SPROCKET,D100B20 W/2.0 SPLINE
 48      0302-884      1   CHAIN,100 - 2 x 34 LINKS

 49     0302-824      1   RING,RETAINER,BEARING
 50     0302-897      1   WLMT,SPROCKET,CONED
 51     0302-886      1   ADAPTER,TAPERED,2.0"
 52     0302-885      1   BEARING,ROLLER,SPHER
 53     0302-883      1   SEAL,2.375 x 3.256 x .438V
 54     0302-932      2   ADAPTER,FLARE TO PIPE 90^ (4-4)
 55     0302-947      1   HOSE,PRESSURE,2000 PSI,34"
 56     0302-946      1   HOSE,PRESSURE,2000 PSI,39.5"
 57     0302-695      1   RAIL,SHORT,MACHINED
 58     0302-696      1   RAIL,LONG,MACHINED
 59     8002-404      8   CAPSCREW,HH,1/2-13 UNCx1.25,GD5,ZN
 60     8051-332      8   WASHER,SPRING LOCK,1/2,ZN
 61     0302-642      1   ADAPTER,O-RING TO FLARE 90^ (12-12)
 62     0300-980      2   WASHER,1.447 x .406 x .125
 63     0303-142      1   SPACER,SPROCKET
 64     0302-920      2   U-BOLT,5/16 x 2.75 CTR x 3.94LG,ZN
 65     0302-906      1   SEAL,EXCLUDER
 66     0302-374     12   CAPSCREW,HH,1/2-13 UNC x 12.438
 67     0302-635     24   TOOTH,DRIVE,SPROCKET
 68     0302-765     24   SLEEVE,OUTER,TOOTH,SPROCKET
 69     0302-659      1   CYLINDER,2.0 x 1.5 TR
 70     0301-644     12   NUT,TOP LOCK,STL,1/2-13 UNC,ZN
 71     0302-500      2   ASSY,WHEEL,OUTSIDE,14"
 72     0302-463      1   ASSY,WHEEL,CENTER,14"
 73     0302-771      1   ADAPTER,PIPE TO FLARE 90^ (2-4)
 74     0302-914      1   CAPSCREW,HH,1/2-13UNCx2.25,FLTHD,ZN
 75     8042-602      1   NUT,HEX,1/2-13 UNC,ZN
 76     8040-696      8   NUT,HEX,NYLOCK,9/16-18 UNF,ZN
 77     8002-417      1   CAPSCREW,HH,1/2-13 UNCx5.50,GD5,ZN
 78     0302-855      1   BEARING,FLANGED,PILOTED,2"
 79     8002-409      4   CAPSCREW,HH,1/2-13 UNCx2.5,GD5,ZN
 80     0302-916      1   HOSE,PRESSURE,2000 PSI,26"
 81     0303-171      8   WASHER,TRIMMED
 82     0303-120      1   PACK,BEARING
 83     0303-121      1   KIT,RETAINER
 84     8006-771      4   CAPSCREW,SOC,HD,9/16-18 UNF x 3.0
 85     0302-904      1   SLIDE, PLASTIC
 86     8002-225      1   CAPSCREW,HH,3/8-16 UNCx1.5,GR5,ZN



Page 31



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 32

  1  0300-220    1  WHEEL,10"
  2  0300-940    2  SPACER,PLASTIC,OUTER
  3  0300-938    2  SNAP RING,WHEEL
  4  0300-952    2  BEARING,WHEEL,UNDERCARRIAGE
  5  0301-630    1  SPACER,WHEEL,CTR (ALUM)
  6  0305-027    1  FITTING,GREASE,1/4-28 LONG THD

WHEEL (0300-220)



Page 33



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

Page 34WHEEL (0302-589)

  1  0300-946    1  FITTING,GREASE,1/8 NPT
  2  0302-791    1  CAP,WHEEL,MACHINED
  3  0302-595    1  O-RING,2.125 ID x 2.5 OD x .187
  4  8041-786    1  NUT,HEX,NYLOCK,3/4-10 UNC,THIN,ZN
  5  8004-225    8  CAPSCREW,HH,3/8-24 UNFx1.5,GD5,ZN
  6  0302-566    1  WHEEL,UHMW,10"
  7  0302-591    2  BEARING,BALL,6205 W/O SEALS
  8  0302-590    1  WLMT,HUB,WHEEL,10"
  9  0302-593    1  SPACER,BEARING,WHEEL
 10  8040-516    8  NUT,HEX,NYLOCK,3/8-24 UNF,ZN
 11  0302-596    1  SEAL,1.25 BORE x 2.066 OD x .25
 12  0302-551    1  SHIELD,SEAL,WHEEL
 13  0302-592    1  O-RING,1.25 x 1.50 x .125
 14  0302-567    1  PLATE,MTG,WHEEL,10"
 15  8050-440    1  WASHER,WROUGHT,3/4,SAE,ZN
 16  8051-272    8  WASHER,SPRING LOCK,3/8,ZN



Page 35



TABLE OF CONTENTS
SIDE SCREEN ASSEMBLY–---------------------A-2
LOADER ASSEMBLY–--------------------------A-4
QUICK ATTACH ASSEMBLY–--------------------A-6
WEIGHT KIT–-------------------------------A-8
3-POINT HITCH ASSEMBLY–------------------A-10
FIBERGLASS CAB ASSEMBLY–-----------------A-12
BRUSH MOWER ASSEMBLY–--------------------A-14
6-WAY DOZER ASSEMBLY–--------------------A-16
ROTARY VALVE KIT–------------------------A-18
DOOR WIPER ASSEMBLY–---------------------A-20
WINDSHIELD WIPER KIT–--------------------A-22
CAB HEATER ASSEMBLY–---------------------A-24
SOD ROLLER ASSEMBLY----------------------A-26

APPENDIX A

Page A-1



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-2Page

  1  0302-315    1  PANEL,SIDE,CAGE,RH
  2  0302-541    4  SPACER,PANEL,SIDE
  3  0302-316    1  PANEL,SIDE,CAGE,LH
  4  8051-272    4  WASHER,SPRING LOCK,3/8,ZN
  5  8002-231    4  CAPSCREW,HH,3/8-16 UNCx3.0,GD5,ZN
  6  0302-537   16  SCREW,HWH,TAPPING,5/16-18x3/4,ZN
  7  8051-242   18  WASHER,SPRING LOCK,5/16,ZN
  8  8004-132    2  CAPSCREW,HH,5/16-24 UNFx1.0,GD5,ZN
  9  1066-009   28  FOAM,STRIP,ADHES BACK,.75 x .125

SIDE SCREEN ASSEMBLY



A-3Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-4Page

  1  0302-382    2  PIN,LYNCH,5/16
  2  0302-682    1  WLMT,STOP,LOADER
  3  0400-588    2  WLMT,PIN,MTG,ATTACHMENT
  4  8002-222    4  CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
  5  0400-639    6  PIN,LOADER,1.0 x 4.5
  6  0400-637    2  PIN,CYLINDER,1.0 x 3.38
  7  8011-222    4  BOLT,CARRIAGE,3/8-16 UNCx1.0,ZN
  8  0400-635    1  FRAME,LOADER
  9  0302-647    2  FITTING,GREASE,1/4-28 x 45^
 10  0302-537    2  SCREW,HWH,TAPPING,5/16-18x3/4,ZN
 11  0302-683    6  CLAMP,TUBE,HYDRAULIC,1/2
 12  8040-486   12  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 13  0302-650    2  SCREW,HH,THD ROLLING,5/16-18x1.75
 14  0302-684    2  SPACER,CLAMP,TUBE
 15  0300-607    2  ZERK,GREASE,1/4-28
 16  0400-638    4  PIN,LOADER,1.0 x 5.5
 17  8002-225    4  CAPSCREW,HH,3/8-16 UNCx1.5,GD5,ZN
 18  0400-678    1  WLMT,STEP,LOADER
 19  0302-435    6  FITTING,GREASE,1/8 NPT,90D
 20  0300-946    2  FITTING,GREASE,1/8 NPT
 21  0302-623    2  CYLINDER,2.5BOREx17.25STRx1.25ROD
 22  0300-500    6  ADPT,ADJ,90^L,37^FL TO 9/16-18 BOTH
 23  0302-993    4  HOSE,CYL,LOADER,20"
 24  8004-137    2  CAPSCREW,HH,5/16-24 UNFx2.0,GD5,ZN
 25  0302-992    2  HOSE,CYL,LOADER,27"
 26  0302-991    2  HOSE,CYL,LOADER,40"
 27  8051-242    4  WASHER,SPRING LOCK,5/16,ZN
 28  0302-624    2  CYLINDER,2.5BOREx24.75STRx1.25ROD
 29  0302-605    1  TUBE,FORMED,W/FITTINGS
 30  0302-606    1  TUBE,FORMED,W/FITTINGS
 31  0302-607    1  TUBE,FORMED,W/FITTINGS
 32  0302-608    1  TUBE,FORMED,W/FITTINGS
 33  0302-232    4  HOSE,PRESSURE,1 WIRE,3000 PSI,44"
 34  0302-245    4  ADAPTER,FLARE TO PIPE 90^ (8-8)
 35  0400-259    2  COVER,DUST,FEMALE
 36  0400-128    4  COUPLER,QUICK,MALE,1/2
 37  0302-572    2  DECAL,ASV,BLACK,3"

LOADER ASSEMBLY



A-5Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-6Page

  1  8002-418    2  CAPSCREW,HH,1/2-13 UNCx6.0,GD5,ZN
  2  0400-676    1  WLMT,PIN,LATCH,LH
  3  0400-621    2  SPOOL,PIVOT
  4  0400-651    2  SPRING,COMPRESSION,4.0 x 7/8 ID,SQ
  5  8050-347    8  WASHER,WROUGHT,1/2,STD,ZN
  6  0400-653    2  CAPSCREW,SHOULDER,.5x.63x3/8-16NC
  7  0400-617    2  BLOCK,LATCH
  8  8002-222    2  CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
  9  8051-272    2  WASHER,SPRING LOCK,3/8,ZN
 10  8050-277    2  WASHER,WROUGHT,3/8,SAE,ZN
 11  0400-697    1  LEVER,LATCH,LH
 12  0400-652    2  SPRING,COMPRESSION,.88 x .88 x.091D
 13  0400-632    1  WLMT,QUICK-ATTACH
 14  0400-634    4  SLIDE,PLASTIC,QUICK-ATTACH
 15  0400-620    1  WLMT,PIN,LATCH,RH
 16  0400-698    1  LEVER,LATCH,RH

QUICK ATTACH ASSEMBLY



A-7Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-8Page

  1  0302-505    8  WEIGHT,END,FRONT
  2  8002-679    8  CAPSCREW,HH,3/4-10 UNCx2.50,GD5,ZN
  3  0302-506    2  STOP,WEIGHT
  4  0302-615    1  WLMT,FRAME,WEIGHT
  5  8040-786    8  NUT,HEX,NYLOCK,3/4-10 UNC,ZN
  6  8002-405    4  CAPSCREW,HH,1/2-13 UNCx1.5,GD5,ZN
  7  8040-606    4  NUT,HEX,NYLOCK,1/2-13 UNC,ZN

WEIGHT KIT



A-9Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-10Page

  1  0400-129    1  COUPLER,QUICK,FEMALE,1/2
  2  0400-128    1  COUPLER,QUICK,MALE,1/2
  3  0400-258    1  COVER,DUST,MALE
  4  0400-259    1  COVER,DUST,FEMALE
  5  0302-630    2  HOSE,PRESSURE,1 WIRE,3000 PSI
  6  0302-249    2  ADAPTER,PIPE,STREET L 90^ (8-8)
  7  0400-594    2  ADAPTER,TEE,PIPE TO FLARE (8-8-8)
  8  0302-641    2  ADAPTER,PIPE TO FLARE,90^ (12-8)
  9  8001-227    2  CAPSCREW,HH,3/8-16 UNCx2.0,GD2,ZN
 10  0400-641    1  VALVE,MANUAL W/FLOAT
 11  8040-486    2  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 12  0400-592    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 13  0400-593    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 14  0400-590    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 15  0400-591    1  HOSE,PRESSURE,1 WIRE,3000 PSI
 16  0400-588    2  WLMT,PIN,MTG,ATTACHMENT
 17  0302-382    2  PIN,LYNCH,5/16
 18  8002-683    1  CAPSCREW,HH,3/4-10 UNCx3.5,GD5,ZN
 19  8041-786    4  NUT,HEX,NYLOCK,3/4-10 UNC,THIN,ZN
 20  0400-553    1  WLMT,3-POINT W/ARMS
 21  0400-546    1  SHAFT,LIFT ARM,CYLINDER
 22  0301-577    2  PIN,COTTER,5/32 x 1 3/4
 23  0300-607    4  ZERK,GREASE,1/4-28
 24  0400-589    2  WLMT,PIN,MTG,LIFT ARM
 25  0400-130    3  CLIP,HAIRPIN,.125
 26  8002-687    2  CAPSCREW,HH,3/4-10 UNCx5.5,GD5,ZN
 27  8040-786    2  NUT,HEX,NYLOCK,3/4-10 UNC,ZN
 28  0400-682    1  LINK,TOP,3-PT
 29  0400-569    2  CYLINDER,HYDRAULIC
 30  0300-501    4  ADAPTER,PIPE TO FLARE,90^ (6-6)
 31  0400-158    8  SPACER,WASHER,HYDRAULICS,AUXILIARY
 32  0400-555    1  WLMT,ARM,LIFT,3-POINT,LH
 33  0400-657    1  WLMT,ARM,LIFT,3-POINT,RH
 34  0400-564    1  WLMT,LINK ARM
 35  8002-679    3  CAPSCREW,HH,3/4-10 UNCx2.50,GD5,ZN
 36  0400-560    1  WLMT,LINK ARM,LOWER
 37  0400-559    1  WLMT,LINK ARM,UPPER
 38  0400-842    1  PIN,HITCH,3/4 x 2.50
 39  0301-903    2  WASHER,1.75 x 1.25 x .125

3-POINT HITCH ASSEMBLY



A-11Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-12PageFIBERGLASS CAB ASSEMBLY

  1  0302-537   20  SCREW,HWH,TAPPING,5/16-18x3/4,ZN
  2  8051-242   20  WASHER,SPRING LOCK,5/16,ZN
  3  0400-825    1  PLATE,JAM,DOOR
  4  0400-822    1  WLMT,FRAME,DOOR
  5  8003-131   10  CAPSCREW,HH,5/16-24 UNFx.88,GD2,ZN
  6  8040-456   14  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
  7  0400-823    1  PANEL,DOOR,A/R POLYCARBONATE
  8  0302-943    4  SPACER,HANDLE,DOOR
  9  0300-480    2  HANDLE,LIFT
 10  8003-139    4  CAPSCREW,HH,5/16-24 UNFx2.5,GD2,ZN
 11  0400-831    1  WLMT,CHANNEL,DOOR,RH
 12  0400-832    1  WLMT,CHANNEL,DOOR,LH
 13  0400-860    2  PANEL,SIDE,EXTENDED
 14  0400-833    1  SEAL,WINDSCREEN
 15  0302-575    1  SCREEN,WIND
 16  0400-834    1  WINDSHIELD,A/R POLYCARBONATE
 17  0300-521   17  WELL-NUT,BLIND,10-32
 18  0301-608   17  SCREW,MACHINE,PH,#10-32x1.0,BLACK
 19  0400-835    1  SPRING,LATCH
 20  0400-836    1  LATCH,DOOR
 21  8003-039    1  CAPSCREW,HH,1/4-28 UNFx.625,GD2,ZN
 22  8040-396    1  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
 23  0400-830    1  PANEL,ROOF,POLYCARBONATE
 24  8004-222    4  CAPSCREW,HH,3/8-24 UNFx1.0,GD5,ZN
 25  8040-516   16  NUT,HEX,NYLOCK,3/8-24 UNF,ZN
 26  0302-952   40  WASHER,FENDER,5/16 ID x 1 1/2 OD
 27  0400-837    4  ROLLER,CAM
 28  8051-272   12  WASHER,SPRING LOCK,3/8,ZN
 29  0400-833    2  SEAL,WINDSCREEN
 30  1066-009   37  FOAM,STRIP,ADHES BACK,.75 x .125
 31  1066-002   10  FOAM STRIP,ADHES BACK,1.0 x .25
 32  8002-132    4  CAPSCREW,HH,5/16-18 UNCx1.0,GD5,ZN
 33  8050-272    8  WASHER,WROUGHT,3/8 x.744,ZN
 34  8040-456    4  NUT,HEX,NYLOCK,5/16-24 UNF,ZN



A-13Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-14Page

  1  0302-101    1  MOTOR,CHAR-LYNN,2000-9.6 CID
  2  0300-290    1  ADAPTER,O-RING TO FLARE (12-12)
  3  8002-406    2  CAPSCREW,HH,1/2-13 UNCx1.75,GD5,ZN
  4  8002-222    4  CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
  5  8040-486    4  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
  6  8040-606    2  NUT,HEX,NYLOCK,1/2-13 UNC,ZN
  7  0400-876    1  COVER,COUPLER,CHAIN
  8  8013-130    2  CAPSCREW,HH,5/16-24 UNFx.75,NYLOCK
  9  0400-665    1  COUPLING,HALF,CHAIN,1.375BRx.25 KEY
 10  0400-664    1  COUPLING,HALF,CHAIN,1.25BRx.312 KEY
 11  0400-666    1  COUPLING,CHAIN,#80 ROLLER
 12  0300-239    1  PLATE,MOUNTING
 13  0300-294    1  ADAPTER,O-RING TO FLARE 90^ (12-12)
 14  0400-877    1  ADAPTER,DRAIN,-12FJIC TO 1/8NPT
 15  0302-771    1  ADAPTER,PIPE TO FLARE 90^ (2-4)
 16  0300-490    1  HOSE,DRAIN,MOTOR,SHORT
 17  0300-493    1  ADAPTER,O-RING TO FLARE (4-4)
 18  0302-770    2  HOSE,PRESSURE,2 WIRE,3000 PSI,120"
 19  0302-749    2  COUPLER,MALE,3/4
 20  0302-736    2  COVER,DUST,FEMALE,3/4
 21  0400-878    2  COVER,HOSE,108"x 1.5"ID
 22  8003-131   10  CAPSCREW,HH,5/16-24 UNFx.88,GD2,ZN
 23  0400-822    1  WLMT,FRAME,DOOR
 24  8040-456   14  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 25  8040-486    4  NUT,HEX,NYLOCK,3/8-16 UNC,ZN
 26  8050-277    4  WASHER,WROUGHT,3/8,SAE,ZN
 27  0400-837    4  ROLLER,CAM
 28  0400-823    1  PANEL,DOOR,A/R POLYCARBONATE
 29  0400-831    1  WLMT,CHANNEL,DOOR,RH
 30  0302-943    4  SPACER,HANDLE,DOOR
 31  0300-480    2  HANDLE,LIFT
 32  8003-139    4  CAPSCREW,HH,5/16-24 UNFx2.5,GD2,ZN
 33  8051-242   18  WASHER,SPRING LOCK,5/16,ZN
 34  0302-537   18  SCREW,HWH,TAPPING,5/16-18x3/4,ZN
 35  0400-825    1  PLATE,JAM,DOOR
 36  0400-832    1  WLMT,CHANNEL,DOOR,LH
 37  8003-039    1  CAPSCREW,HH,1/4-28 UNFx.625,GD2,ZN
 38  8040-396    1  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
 39  0400-836    1  LATCH,DOOR
 40  0400-835    1  SPRING,LATCH

 41  0400-879    1  WLMT,W/GEARBOX,MOWER
 42  0400-794    2  BLADE,MOWER,WOODS R105-2
 43  0400-880    2  PIN,BLADE
 44  0400-881    1  ARM,PIVOT,BLADE
 45  0400-882    2  KIT,LOCK,PIN
 46  0312-010    1  MOWER CROSSBAR WASHER
 47  0312-008    1  MOWER CROSSBAR SHIM
 48  0312-007    1  MOWER CROSSBAR WASHER
 49  0312-009    1  MOWER CROSSBAR BOLT
 50  0312-014    1  MOWER ANTI-WRAP WASHER
 51  0312-015    2  1/4 x 3/8 x 3 3/8 MOWER KEY
 52  0312-016    1  WASHER,LOCK,HEX,CROSSBAR,MOWER
 53  8042-832    8  NUT,HEX,5/8-11 UNC,ZN
 54  8051-431    8  WASHER,SPRING LOCK,5/8,ZN
 55  8050-407    4  WASHER,5/8 x .120,ZN
 56  8011-585    4  BOLT,CARRIAGE,5/8-11 UNCx1.5,ZN
 57  0401-167    2  CLAMP,PLATE,STUMP
 58  0400-795    1  PLATE,STUMP,WOODS R105-2

BRUSH MOWER ASSEMBLY



A-15Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-16Page6-WAY DOZER ASSEMBLY

  1  0400-862    1  BLADE,CUTTER,DOZER
  2  0400-863    1  BLADE,DOZER
  3  0400-864    1  FRAME,TILT
  4  0400-865    2  PLATE,TILT
  5  8002-807    6  CAPSCREW,HH,1.0-7 UNCx2.0,GD5,ZN
  6  8050-650    6  WASHER,WROUGHT,1.0,STD,ZN
  7  0400-866    4  CYLINDER,DOZER
  8  0400-130   16  CLIP,HAIRPIN,.125
  9  0400-867    1  PIN,PIVOT,ANGLE
 10  0400-868    1  FRAME,LIFT
 11  0400-869    1  FRAME,PUSHER
 12  0400-870    1  PIN,PIVOT,LIFT
 13  8002-684    2  CAPSCREW,HH,3/4-10 UNCx4.0,GD5,ZN
 14  8040-786    2  NUT,HEX,NYLOCK,3/4-10 UNC,ZN
 15  0400-871    8  PIN,CYLINDER
 16  0400-709    2  HOSE,BLADE,FRONT
 17  0400-708    2  HOSE,BLADE,FRONT
 18  0400-669    2  HOSE,BACKHOE
 19  0400-710    1  HOSE,BLADE,FRONT
 20  0301-397    8  ADAPTER,O-RING TO FLARE 90^ (10-8)
 21  0302-245    4  ADAPTER,FLARE TO PIPE 90^ (8-8)
 22  0400-128    5  COUPLER,QUICK,MALE,1/2
 23  0400-129    1  COUPLER,QUICK,FEMALE,1/2
 24  0400-259    5  COVER,DUST,FEMALE
 25  0400-258    1  COVER,DUST,MALE
 26  0400-774    1  COVER,HOSE,1.5 x 180
 27  0400-872   14  BOLT,PLOW,5/8-11 UNC x 2.0
 28  8040-726   14  NUT,HEX,NYLOCK,5/8-11 UNC,ZN
 29  1064-010    2  COVER,HOSE,HYDRA,NYLON,1.0



A-17Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-18Page

  1  0400-768    1  BRKT,VALVE,ROTARY,RH
  2  0400-849    1  BRKT,VALVE,ROTARY,LH
  3  8051-272    4  WASHER,SPRING LOCK,3/8,ZN
  4  8002-222    4  CAPSCREW,HH,3/8-16 UNCx1.0,GD5,ZN
  5  8004-143    4  CAPSCREW,HH,5/16-24 UNFx3.5,GD5,ZN
  6  0400-747    2  VALVE,SELECTOR,ROTARY
  7  0302-250    8  ADAPTER,FLARE TO PIPE (8-8)
  8  0302-243    8  ADAPTER,PIPE TO FLARE 90^ (8-8)
  9  0400-129    8  COUPLER,QUICK,FEMALE,1/2
 10  0400-258    8  COVER,DUST,MALE
 11  8050-262    4  WASHER,WROUGHT,5/16,STD,ZN
 12  8040-456    4  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 13  0302-630    4  HOSE,PRESSURE,1 WIRE,3000 PSI
 14  0302-245    4  ADAPTER,FLARE TO PIPE 90^ (8-8)
 15  0400-128    4  COUPLER,QUICK,MALE,1/2
 16  0400-259    4  COVER,DUST,FEMALE

ROTARY VALVE KIT



A-19Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-20Page

  1  0301-154    1  SWITCH,SINGLE-CIRCUIT
  2  0301-157    1  KNOB,SWITCH,WIPER
  3  0301-740    1  BLADE,WIPER,DYNA
  4  0400-928    1  ARM,WIPER,14"
  5  0401-028    1  PACKET,WIPER ASSEMBLY
  6  0400-930    1  MOTOR,WIPER
  7  0301-792   10  CLAMP,LOOM,1/2"
  8  0400-931    1  CORD,WIPER,RETRACTABLE
  9  1043-006    3  LOOM,WIRE,HIGH TEMP,1/4" ID
 10  8004-040    7  CAPSCREW,HH,1/4-28 UNFx.75,GD5,ZN
 11  8040-396    7  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
 12  1042-007    1  WIRE,ELECTRICAL,RED,14GA
 13  1042-011    1  WIRE,ELECTRICAL,BLACK,14GA
 14  0037-001    1  IN-LINE FUSE HOLDER W/FUSE
 15  0302-537    6  SCREW,HWH,TAPPING,5/16-18x3/4,ZN
 16  0301-637    1  GROMMET (1840)
 17  0300-902    1  TERMINAL,RING,5/16",BLUE
 18  0300-893    1  TERMINAL,RING,1/4",BLUE
 19  0401-029    2  TERMINAL,HOOK,#10,BLUE,16-14GA
 20  0302-921    1  CONNECTOR,PUSH-ON,BLUE
 21  0300-895    4  CONNECTOR,BUTT,BLUE
 22  0000-024    1  FLAT,TWO POLE,CONNECTOR,RED/MALE
 23  0300-890    1  TERMINAL,RING,#10,BLUE
 24  8050-222    2  WASHER,WROUGHT,1/4,STD,ZN
 25  0301-792    2  CLAMP,LOOM,1/2"
 26  0301-637    1  GROMMET (1840)

DOOR WIPER ASSEMBLY



A-21Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-22Page

  1  0301-154    1  SWITCH,SINGLE-CIRCUIT
  2  0301-157    1  KNOB,SWITCH,WIPER
  3  0400-938    1  BLADE,WIPER,14"
  4  0400-928    1  ARM,WIPER,14"
  5  0401-028    1  PACKET,WIPER ASSEMBLY
  6  0400-930    1  MOTOR,WIPER
  7  1043-006    1  LOOM,WIRE,HIGH TEMP,1/4" ID
  8  8004-040    2  CAPSCREW,HH,1/4-28 UNFx.75,GD5,ZN
  9  8040-396    2  NUT,HEX,NYLOCK,1/4-28 UNF,ZN
 10  8050-222    2  WASHER,WROUGHT,1/4,STD,ZN
 11  1042-007    1  WIRE,ELECTRICAL,RED,14GA
 12  1042-011    1  WIRE,ELECTRICAL,BLACK,14GA
 13  0037-001    1  IN-LINE FUSE HOLDER W/FUSE
 14  0000-024    1  FLAT,TWO POLE,CONNECTOR,RED/MALE
 15  0300-893    1  TERMINAL,RING,1/4",BLUE
 16  0300-902    1  TERMINAL,RING,5/16",BLUE
 17  0300-890    1  TERMINAL,RING,#10,BLUE
 18  0401-029    2  TERMINAL,HOOK,#10,BLUE,16-14GA
 19  0300-895    1  CONNECTOR,BUTT,BLUE
 20  0300-921    1  WLMT,BRKT,WIPER

WINDSHIELD WIPER KIT



A-23Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-24Page

  1  0356-001    1  HEATER, CAB, ROUND
  2  0401-058    1  HOSE,HEATER,5/8,70"
  3  0301-558    1  VALVE,FLOW,HEATER
  4  0401-059    1  COVER,HOSE,KEVLAR,20"
  5  0401-060    1  COVER,HOSE,KEVLAR,55"
  6  0301-559    1  CABLE,CONTROL,PUSH-PULL
  7  0301-514    1  KNOB,SWITCH,HEATER
  8  0401-061    1  WIRE,HEATER,RED,14GA
  9  0401-062    1  WIRE,HEATER,BLACK,14GA
 10  0401-063    1  LOOM,WIRE1/4ID
 11  0302-921    2  CONNECTOR,PUSH-ON,BLUE
 12  0300-902    1  TERMINAL,RING,5/16",BLUE
 13  0401-029    2  TERMINAL,HOOK,#10,BLUE,16-14GA
 14  0401-030    1  TERMINAL,RING,#10,12-10 GA,YELLOW
 15  0037-001    1  IN-LINE FUSE HOLDER W/FUSE
 16  0301-778    1  CONNECTOR,SINGLE POLE,FEMALE
 17  0300-895    1  CONNECTOR,BUTT,BLUE
 18  8040-456    4  NUT,HEX,NYLOCK,5/16-24 UNF,ZN
 19  8050-262    8  WASHER,WROUGHT,5/16,STD,ZN
 20  8004-132    4  CAPSCREW,HH,5/16-24 UNFx1.0,GD5,ZN
 21  0301-515    1  KNOB,SWITCH,FAN
 22  0301-154    1  SWITCH,SINGLE-CIRCUIT
 23  0301-110    6  CLAMP,HOSE,#8
 24  0301-654    1  NUT,JAM,3/8-24 UNF
 25  0401-170    1  HOSE,HEATER,5/8x29"
 26  0401-171    1  HOSE,HEATER,5/8x26"

CAB HEATER ASSEMBLY



A-25Page



ASV, INC.
GRAND RAPIDS, MN

QTY DESCRIPTIONNUMBER
PARTREF

NOQTY DESCRIPTIONREF
NO NUMBER

PART

A-26Page

  1   0401-534   2   WELDMENT,PIN,SHORT
  2   0401-535   2   WELDMENT,PIN,LONG
  3   0302-382   4   PIN,LYNCH,5/16
  4   0401-469   1   ASSY,SPOOL,LH
  5   0401-468   1   ASSY,SPOOL,RH
  6   0401-219   2   WLMT,SPOOL
  7   0401-536   2   SEAL,1.719x2.561x.50 (473336)
  8   0401-455   2   CONE,BEARING
  9   0401-537   2   CUP,BEARING (L68110)
 10   0401-214   1   WLMT,MOUNT,SPOOL,LH
 11   0301-359   2   CUP,BEARING
 12   0301-358   2   BEARING,CONE,1 1/16
 13   0401-538   2   WASHER,LOCK,SPINDLE 3/4
 14   0401-539   2   NUT,CASTLE,3/4-16 NF
 15   0300-257   2   PIN,COTTER
 16   0300-260   2   CAP,DUST
 17   0401-213   1   WLMT,MOUNT,SPOOL,RH
 18   0401-216   2   LINK,PARALLEL
 19   0401-218   2   WLMT,ARM,SWING
 20   0401-211   2   WLMT,ARM,ADJUSTMENT
 21   0401-542   2   WELDMENT,ARM,ADJUSTMENT W/O BR
 22   0401-210   1   WLMT,PLATE,ATTACH
 23   8002-682   4   CAPSCREW,HH,3/4-10 UNCx3.25,GD
 24   8040-786   4   NUT,HEX,NYLOCK,3/4-10 UNC,ZN
 25   0401-215   4   BAR,ADJUSTMENT
 26   0401-217   2   ACTUATOR,BAR
 27   0401-212   1   WLMT,ARM,ACTUATOR
 28   8041-606   8   NUT,HEX,NYLOCK,1/2-13 UNC,THIN
 29   8002-405   6   CAPSCREW,HH,1/2-13 UNCx1.5,GD5
 30   8041-786   1   NUT,HEX,NYLOCK,3/4-10 UNC,THIN
 31   0300-702   4   PIN,CYLINDER,STEERING,1664
 32   0400-130   4   CLIP,HAIRPIN,.125
 33   0300-390   2   CYLINDER,STEERING
 34   1069-011   4   STREET L,1/4" NPT
 35   8002-411   4   CAPSCREW,HH,1/2-13 UNCx3.0,GD5
 36   8002-406   2   CAPSCREW,HH,1/2-13 UNCx1.75,GD
 37   1064-010   5   COVER,HOSE,HYDRA,NYLON,1.0
 38   0401-300   4   HOSE,PRESSURE,3000 PSI,18"
 39   0301-835   2   ADAPTER,TEE,6MJ-6MJ-6MJ
 40   0401-301   2   HOSE,PRESSURE,3000 PSI,61"

SOD ROLLER ASSEMBLY

 41   1064-008  5   COVER,HOSE,HYDRA,NYLON,1.50
 42   8040-606  4   NUT,HEX,NYLOCK,1/2-13 UNC,ZN
 43   0401-337  1   COUPLER,QUICK,FEMALE,1/2
 44   0401-336  1   COUPLER,MALE,QUICK,1/2
 45   0400-258  1   COVER,DUST,MALE,BLACK
 46   0400-259  1   COVER,DUST,FEMALE,BLACK
 47   0300-607  2   ZERK,GREASE,1/4-28



A-27Page


